TOWN OF DISCOVERY BAY

A COMMUNITY SERVICES DISTRICT
SDLF Platinum-Level of Governance

ves ® Director — Ashley Porter * Director — Michael Callahan ¢ Director — Carolyn Graham

TOWN OF DISCOVERY BAY
COMMUNITY SERVICES DISTRICT
AGENDA PACKET

Regular Board Meeting
Wednesday, May 5, 2021

7:00 PM. Regular Board Meeting

Community Center

1601 Discovery Bay Boulevard

& Like us on
facebook I'i




TOWN OF DISCOVERY BAY

A COMMUNITY SERVICES DISTRICT

SDLF Platinum-Level of Governance

PLATINUM LEVEL

President — Bryon Gutow ¢ Director — Kevin Graves ¢ Director — Ashley Porter ¢ Director — Michael Callahan ¢ Director — Carolyn Graham

NOTICE OF THE REGULAR MEETING
OF THE BOARD OF DIRECTORS
OF THE TOWN OF DISCOVERY BAY
[...]
contamination of the drinking water source by saline water. At present, Well 5A exhibits evidence
of cross-flow and the well is operated under strict protocol to mitigate potential cross flow
between Aquifers A and B. TDS in Well 5A recently increased to about 1,500 ppm. This has been
evaluated and the well is being considered for destruction. The other wells exhibit stable levels
of TDS with time.

In the absence of chronic downward trends in water levels or degraded water quality, the status
of TODB’s groundwater supply is considered sustainable and does not exhibit any characteristics
of unsustainability as defined under SGMA. Furthermore, the historic trends through variable
hydrologic periods, including the stability in groundwater levels through the recent drought in
water years 2012-16, indicate that groundwater pumpage is sustainable at past peak and current
usage by TODB. To ensure future sustainability, TODB is a Groundwater Sustainability Agency and
is a participant with other local agencies in developing a Groundwater Sustainability Plan (GSP)
under SGMA by January 2022.

6.3.2.4. Well Yields and Aquifer Characteristics

Specific capacities of the District’s supply wells vary from less than 10 to over 30 gallons per
minute per foot of drawdown (gpm/ft). At these magnitudes, the supply wells can be equipped
to pump at capacities up to 2,200 gpm. Historic tests indicate that the primary production aquifer
has a transmissivity ranging from about 50,000 to 100,000 gallons per day per foot and a
storativity that is consistent with a confined system. Aquifer parameter estimates provide a basis

Town of Discovery Bay

45\ LSCE 6-7 DRAFT 2020 UWMP

April 2021



Chapter 6
System Supplies

for evaluating well performance and appropriate spacing of future wells to minimize mutual
pumping interference.

Proper well maintenance and early identification of well degradation in terms of well yields are
important activities for a groundwater system that relies entirely on well water as a source. In
2007, the District instituted a biennial program to test the well facilities, which included
guantification of specific capacity. Through this program, specific capacity testing is used to
schedule rehabilitation programs and identify signs of structural problems that impact well
production and operational efficiency. Each testing cycle is documented generating a report
discussing changes since the last reporting period and recommendations for preventative or
remedial work to sustain source capacity. Since structural problems may be forewarned by
increasing salinity (i.e., because of the presence of shallow brackish water), regular water quality
testing is an integral part of the biennial testing.

6.3.3. Groundwater Management and Sustainability

Local water agencies including the District participated in a groundwater resources study of
eastern Contra Costa County (LSCE, 1999). The east Contra Costa County area is also under a
Groundwater Management Plan (Diablo Water District, 2007), which was also prepared by LSCE.
In addition, LSCE conducted a study of groundwater resources pertaining directly to Discovery
Bay (1993) and a Water Master Plan (2010). The District participates in the California Statewide
Groundwater Elevation Monitoring Program (CASGEM) and reports static groundwater levels
from its monitoring wells biannually. The CASGEM program for the East Contra Costa Subbasin is
managed by the Diablo Water District but will be superseded by reporting under a Groundwater
Sustainability Plan under development.

The TODB is one of seven Groundwater Sustainability Agencies in the East Contra Costa Subbasin
who are jointly developing a Groundwater Sustainability Plan as required under the SGMA
legislation. As a medium priority subbasin, the GSP is due January 31, 2022. Information regarding
GSP development is available at https://www.eccc-irwm.org/sgma.

Under the GSP being developed by the TODB and other GSAs in the Subbasin, groundwater will
be managed sustainability according to principles set forth by the SGMA legislation and Best
Management Practices published by the Department of Water Resources. Historically and at
present the East Contra Costa Subbasin is considered to be operated with its sustainable yield by
the lack of undesirable results. Efforts are underway through the preparation of a GSP to develop
a groundwater flow model by which future scenarios of pumping with climate change will be
managed. The model will be used to identify the maximum sustainable yield of the Subbasin and
to set Minimum Thresholds for such parameters as maximum water levels and groundwater
storage to avoid undesirable results. Projects and management actions are being developed as
required under SGMA regulations to address any trends in water levels, storage, water quality,

Town of Discovery Bay

é}S\ LSCE 6-8 DRAFT 2020 UWMP

April 2021



Chapter 6
System Supplies

subsidence and seawater intrusion to enable GSAs to act in a timely manner to maintain the
groundwater source sustainably during GSP implementation and a 50-year planning horizon.

Projected growth in groundwater demand in the East Contra Costa Subbasin is modest and about
85-percent of total supplies will be provided through surface water rights. The TODB is the only
GSA that relies wholly on groundwater as a source of supply. Availability and sustainability of
groundwater to the District is governed by the regional hydrogeologic setting and coordination
with other GSAs through the GSP. There is no evidence to date from the setting or projected
future usage that the available supplies will exceed the sustainable yield of the system and the
tools and additional safeguards to be implemented with the GSP are expected to provide ongoing
assurance that the District’s supplies will remain secure.

6.3.4. Historical Groundwater Pumping

The TODB maintains six well facilities which meet the maximum day demand of its system with
the largest well source offline, in accordance with State of California Code of Regulations, Title
22 California Waterworks Standards. All water is pumped from the East Contra Costa Subbasin.
The quantity of groundwater pumped for fiscal years 2016 to 2020 is listed in Table 6-1.

Table 6-1. Retail: Groundwater Volume Pumped

Groundwater Type Location or Basin Name 2016 2017 2018 2019 2020
East Contra Costa Subbasin of the
Alluvial Basin San Joaquin Valley Groundwater 829 911 916 888 | 1,050
Basin
TOTAL 829 | 911 | 916 | 888 | 1,050

Table 6-2, below, presents the information for the District’s six production wells.

Town of Discovery Bay

Q\ LSCE 6-9 DRAFT 2020 UWMP

April 2021



Chapter 6
System Supplies

Table 6-2. Groundwater Supply Well Information

Well 1B Well 2 Well 4A Well 5A Well 6
WELL
CONSTRUCTION
Drilling Date 1995 1971 1996 1991 2009 2014
Well Diameter 16” 12” 16” 16” 18" 18"
(inch)
Well Depth (ft.) 350’ 348’ 357 357 360’ 346’
Top Screen 271°'/289" | 245’/335’ 307'/347 261’/291’ 270'/295’ 282°/292’
Interval
PUMP AND
MOTOR
Design Flow (gpm) 1,600 850 1,800 2,000 1,700 1,800
Design Head (ft.) 280 190 190 180 230 345
Pump Type Submersib | Oil Lube | Submersible Water Submersible | Submersible
le Lube
Installation Date 2012 2003 2001 2004 2010 2015
Pump Setting 260’ 220’ 180’ 240’ 250’ 290’
Depth (ft.)
Column Diameter 12” 8” 12” 10” 12" 12"
(inch)
Bowl BJ/Flowse Goulds BJ/Flowserve Floway BJ/Flowserv | BJ/Flowserv
Manufacturer rve e e
Impeller Model 13MQH 11CHC 13MQH 14DKH 14EMM 15EMM
Number of Stages 3 4 3 3 3 4
Motor 150 HP 100 HP 150 HP 200 HP 150 HP 200 HP
Horsepower
Well Control Willow Willow Newport Newport Willow Newport

6.4. Surface Water

The TODB does not use or have access to surface water.

6.5. Stormwater

The TODB does not use storm water for any uses and has no plans to do so.

Town of Discovery Bay
DRAFT 2020 UWMP
April 2021

6-10



Chapter 6
System Supplies

6.6. Wastewater and Recycled Water

6.6.1. Recycled Water Coordination

The TODB owns and operates a community wastewater collection, treatment, and solids disposal
facilities. The information in this section was provided by the TODB in coordination with the
wastewater engineering consultant, Herwit Engineering, and from information provided in the
TODB 2019 Wastewater Master Plan . All recycled water opportunities would be solely supplied
by the District’s wastewater treatment plant (WWTP).

6.6.2. Wastewater Collection, Treatment, and Disposal

Wastewater is collected and conveyed to the WWTP by a network of gravity sewer mains and
force mains. There are fifteen sewage pumping stations within the TODB sewage collection
system that deliver sewage from the developments to the overall WWTP, located on the north
and south sides of Highway 4 and directly southeast from the TODB.

The WWTP currently produces a disinfected secondary effluent that is discharged to Old River.
The WWTP consists of an influent pump station, influent screening, secondary treatment facilities
using oxidation ditches, and ultraviolet (UV) disinfection prior to discharge into Old River. The
WWTP average daily flow in fiscal year 2019/2020 was approximately 1.33 million gallons per day
(MGD). The facilities are permitted by the Regional Water Quality Control Board (RWQCB) to
treat and discharge to Old River under specific waste discharge requirements (WDRs).

The facilities include a solids handling system for the residual sludge or biosolids developed in
the WWTP. Solids handling facilities consist of waste activated sludge (WAS) pumping systems, a

small aerobic digester, two sludge lagoons, a belt press dewatering facility, and four active solar
sludge dryers.

Title 22 sets forth the regulations that govern recycled water treatment and uses. There are
specific filtration and disinfection requirements to use recycled water in applications such as
irrigation of landscaping areas. The District has constructed improvements to treat all the effluent
to meet the Title 22 requirements for “disinfected tertiary recycled water” in order to comply
with the discharge permitting requirements of the National Pollutant Discharge Elimination
System (NPDES). However, the District does not have a Title 22 permit to use the treated effluent
from the WWTP for use in the water system for recycled water applications (e.g. landscape
irrigation).

Table 6-3 (DWR Table 6-2) shows the volume of wastewater collected within the TODB service
area in 2020.

Town of Discovery Bay

Qg\ LSCE 6-11 DRAFT 2020 UWMP

April 2021



Chapter 6
System Supplies

Table 6-3 (DWR Table 6-2) Retail: Wastewater Collected Within Service Area in
2020

There is no wastewater collection system. The supplier will not complete the

table below.

Percentage of 2020 service area covered by wastewater collection system

Percentage of 2020 service area population covered by wastewater collection

system

Wastewater Collection

Recipient of Collected Wastewater

Volume of el @ Is
Wastewater | Wastewater Wastewater WWTP s WWTP
Name of Treatment | Treatment Operation
Volume Collected Located
Wastewater Agency Plant o Contracted
Collection Agenc ISR @ | | et WlE Receivin Name Rl to a Third
gency Estimated? | Service Area & UWMP
Collected Party?
2020 Area?
Wastewater
Town of
Di
Town of Discovery |scB<;very WWTP No.
Bay Community Estimated 486 y . 1 and No. Yes Yes
. N Community
Services District . 2
Services
District
Total Wastewater Collected from 486
Service Area in 2020:

Table 6-4 (DWR Table 6-3) shows the amount of wastewater treated and discharged from the
TODB service area in 2020.

Town of Discovery Bay
DRAFT 2020 UWMP
April 2021

6-12



Chapter 6

System Supplies

able 6-4 (DWR Table patment and D arge < e Area '
0 s ed or disp ed O B P B
- J - U 0 DI1€E - DIe U U
Does This
D20 vo B
Discharae Plant Treat
Wastewater .g Discharge Wastewater | Method | Wastewater
Location . . Treatment
Treatment Location Discharge ID | of Generated Recycled
Name or Description | Number Disposal | Outside the Level Disch d e Outsid Inst FI
o scharge side nstream Flo
Plant Name Identifier P : . Wastewater ! g Within Ut . W
Service Treated . of Permit
Treated Service . .
Area? Wastewater Area Service Requirement
Area
Old River .
WWTP No. 1 South  of River or
’ Old River . Creek No Tertiary 486 486 0 0
and 2 Highway 4
; Outfall
Bridge
Total 486 486 0 0 0

NOTES: The TODB upgraded its WWTP treatment to tertiary level to meet NDPES Permit Discharge Requirements.

6-13

Town of Discovery Bay
DRAFT 2020 UWMP
April 2021




Chapter 6
System Supplies

6.6.3. Recycled Water System

All of the newer developments in the TODB (from 1999 and on) are constructed with “purple
pipe”, which is dedicated for distribution of recycled water to the system. The older
developments do not have a purple pipe system. The purple pipes can connect to public irrigation
services as well as individual residences for landscape needs. It is estimated that at build-out in
2020, approximately 36% of the service area will have purple pipe. The estimated irrigation
demand for these areas (residential and public irrigation) is approximately 300 MGY, and
approximately half can be served recycled water (150 MGY) due to operational considerations
with water quality.

Those developments with purple pipe are located on the opposite side of the service area from
the WWTP. Connecting the purple pipe systems to the WWTP would require a 5-mile
transmission, likely to be a 12-inch diameter pipe through congested utilities and a highway
crossing. It is estimated that construction costs for such a project is on the order of $4-6 million.
Based on this conceptual assessment, the project would likely serve up to 150 MGY, which
equates to the amount of water used by 770 equivalent dwelling units (EDU). In comparison, a
typical groundwater supply well in the TODB can serve twice as many EDU (approximately 1,500
EDU) and cost half as much to construct (approximately $2 million). A recycled water pipeline is
not being pursued due to cost-to-benefit and, given the current outlook of groundwater, appears
to be sustainable. However, the project could become more economically feasible if grant
funding were available to supplement the cost and will be considered further by the TODB.

6.6.4. Recycled Water Beneficial Uses

6.6.4.1. Current and Planned Uses of Recycled Water

As noted above the effluent from the WWTP does not currently meet Title 22 requirements for
recycled water uses in the water system. However, Title 22 allows a restricted use of untreated
recycled water onsite at the WWTP, provided public access to the recycled water is restricted.
The District completed a project in early 2015 that utilizes the secondary effluent from the WWTP
in the solids handling process.

Previously, the belt presses and spray nozzles in the solids handling process required a water
source that used approximately 20 MGY of potable water from the system. The actual water
requirements would vary based on time of year. A baseline flow of approximately 50 gallons per
minute (gpm) is required with peak use over 300 gpm during the summer months when the belt
presses and the drying process is operating. The maximum capacity of the onsite reclaim water
system will be 400 gpm to supply water during peak demand requirements. With completion of
this project, potable water is no longer required in the WWTP processes.

Town of Discovery Bay

45& LSCE 6-14 DRAFT 2020 UWMP

April 2021



Chapter 6
System Supplies

The District has completed construction of the tertiary treatment system at the wastewater
treatment plant, however the District does not have a Title 22 permit for recycled water use.
There are potential opportunities for use of recycled water, however, none are being pursued at
this time. Potential uses and limitations of recycled water are discussed below.

Water quality concerns: Of particular concern with recycled water application to irrigation is the
source water quality. Boron and salinity are two important parameters when irrigating for